Office of Wat
United States Office of Water Regulations EPA440/1-88025 &

Environmental Protection and Standards (WH-562) March 1988
Agency Washington, DC 20460

“EPA U.S. EPA/Paper Industry
Cooperative Dioxin Screening

Study




U. S. ENVIRONMENTAL PROTECTION AGENCY/PAPER INDUSTRY

COOPERATIVE DIOXIN SCREENING STUDY

MARCH 1988

U. S. ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF WATER

OFFICE OF WATER REGULATIONS AND STANDARDS

WASHINGTON, D.C. 20460

U.S. Environmental Protection Agency
;(;gxn t5.’ uﬁrary (PL-12))

, West Jackson Boulevard, 12th
Chicago, IL  60604-3590 Floor



ACKNOWLEDGMENTS

Alexander C. McBride was USEPA's project director for this
study and Gary A. Amendola was USEPA's project manager. Russell O.
[...]
mill inputs, intermediates, and mill exports. The general plan
was modified as necessary to conform to the specific circumstances
of each mill. Because chlorine and chlorine derivatives are
first introduced in substantial quantities in the bleaching
process, emphasis was placed on detailed process sampling in
bleacheries. Mill inputs include wood chips, treated river
waters used for processing, and numerous process additives
including pulping chemicals, bleaching chemicals and paper mill
additives (clays, alums, dyes, slimicides, etc.). Intermediates
include river and well water supply treatment residuals, chemical
recovery muds, brown pulps, untreated process wastewaters, and
certain wastewater sludges. The principal mill exports include
bleached pulps, treated process wastewater effluents, and waste-
water sludges dewatered for disposal. Although bleached pulps
are converted into paper products at each mill studied, bleached
pulps were considered mill exports for purposes of this study.
This eliminated the need to sample and quantify mass outputs of
numerous paper machines which were not always related to bleachery
operations during field sampling. At some mills wastewater
sludge landfill 1leachates are also mill exports. They were
sampled but assumed to be minor sources compared to bleached
pulps, effluents, and sludges.

The second objective was addressed by sampling combined
untreated wastewaters, intermediate and final wastewater sludges,
and treated process wastewater effluents. Evaluation of noncontact
cooling waters and possible atmospheric emissions were not included
in the study design.

Initially, the analytical program required, where possible, for
each sample, isomer-specific analyses of tetrachloro dibenzo-p-
dioxins (TCDDs) and tetrachloro dibenzofurans (TCDFs) and, where
possible, for selected samples, isomer-specific analyses of 2378-
substituted penta- through hepta- CDDs and CDFs, and OCDD and
OCDF. However, Dbased upon analysis of a limited number of
preliminary samples and a limited number of USEPA analyses of
samples from other mills, the scope of the analytical program was
reduced. The preliminary analyses indicate that 2378-TCDD and
2378-TCDF are the principal PCDDs and PCDFs found in the pulp and
paper mill matrices, particularly when considered in light of
USEPA's 2378-TCDD toxicity equivalents approach.2 Accordingly,
all samples were analyzed for 2378-TCDD and 2378-TCDF, since the
extensive analytical methods development work required for isomer-
specific analysis of the other compounds did not appear warranted.



-4 -

A considerable effort was expended to develop the analytical
protocol used in this study for isomer-specific 2378-TCDD and
2378-TCDF determinations. The results from field, laboratory and
native spike duplicate, and native spike recovery experiments are
presented herein, Sample analyses were conducted on a priority
basis tominimize the total analytical burden. Limited experiments
were conducted to develop analytical methods for isomer-specific
determinations of 2378-substituted penta- through hepta- CDDs
and CDFs, and OCDD and OCDF. Limited inter-laboratory method
comparisons were conducted for four samples.

Selected samples were analyzed for chlorinated phenolics, total
suspended solids (TSS), and biochemical oxygen demand (BODg).
The chlorinated phenolics analyses were conducted to determine
whether there is any relationship between the presence of those
compounds and the presence of PCDDs and PCDFs. The TSS and BODg
analyses were conducted principally to determine whether there
were any abnormal wastewater treatment system operations during
the surveys.



III. THE FIVE BLEACHED KRAFT PULP AND PAPER MILLS
A, Mill A

Mill A is an integrated bleached kraft mill with a capacity
of 588 tons per day of fine papers. Products include bond,
business forms, coating base, envelope, ledger, reprographic, and
tablet papers. Four batch digestors are used to pulp 493 tons
per day of hardwood and softwood chips with a typical mix of 70%
hardwood and 30% softwood. Pulping capacity exists for 365 tons
per day bleached kraft (400 tons per day unbleached kraft).

The hardwood and softwood pulps are bleached separately in
three lines. The softwood line consists of a CEgH sequence while
the hardwood line is split following common C and E, stages. One
hardwood line has a single H stage while the other consists of two
H stages followed by a peroxide (P) stage. All three bleaching
lines are schematically shown in Figures III-1 and III-2. Sample
identification codes and flow rates at the time of sampling are
noted next to each sampling location. Nominal operating conditions
and chemical usages are listed in Table III-1. It is significant
to note that chlorine use at this mill was estimated from monthly
inventory reports.

(DE020902)

| 31 ] 82 — 83 160 Tons/Day

Air Dried

A A
—P
(DE0209801) T -
180 Tons/day
Alr Dried 4 T L 2 v
- L]
(a) (b)
(DE020906) (DE020907) (DE020908)
1.73 mgd 1.44 mgd 0.68 mgd

a) Possible Over Flow to S1 Seal Box
b) Posslble Over Flow to S2 Seal Box

FIGURE III-1. Mill A Softwood Bleaching Line Schematic




% Y—e+(DE020904)
178 Tons/day
K4 K5 Air Dried
f——
L
K6 | H ()
(DE020911)
026 mod
E (a)
C o (DE020911)0.73 mgd T o
| {DE020908)
b K 3 K1 178 Tons/day
{DE020903) Air Dried
386 Tons/day v K 2
Alr Dried
¢ :
(DE020909)
1.68
(a) Possible Over Flow to K2 Seal Box mad
{b) Possible Over Flow to K4 Seal Box *
(c) Possible Over Flow to K1 Seal Box (DE0209 12) (c) (DE020914)
0.34 mqd {DE020913)

0.30 mgd
0.17 mgd o

FIGURE III-2. Mill A Hardwood Bleaching Line Schematic

The power boiler burns gas and approximately 350 tons per
day of bark to produce 650,000 1lbs of steam per hour. Fly ash from
the boiler is collected by electrostatic precipitation, combined
with the wastewater treatment plant sludge and disposed of in a

landfill. There is no contact of the boiler ash with the general
mill sewer.

Raw water to the mill is pumped from a nearby river, treated
with caustic, chlorine, alum, and mixed media filtration prior to
use in the mill, Residues from this treatment are sewered.
Approximately 20 MGD of treated process water are used. In
addition, another 5.0 MGD is used for noncontact cooling water on
the turbine condensers. A dgeneral schematic of the mill sewer
system is shown in Figure III-3. This figure provides identifi-
cation codes and flow rates associated with each sample location.

The measurements or estimates were the best available at the time
of sampling.



-7~

TABLE III-1

MILL A BLEACH PLANT OPERATING CONDITIONS AND CHEMICAL USAGES

Parameter Bleaching Stage
Softwood C Eg H H
Throughput (BDT/day) - - -- 184
Residence Time (hours) 1 1.3 1 1
pH 1.9 12.5 9.0 8.4
Temperature (OF) 99 145 95 95
Chemical Usage (lb/ton)
Cl, 80 <= --
NaOH -— 30 -- -
09 - 19-12 - --
NaOCl -— 30 110 -
Residual Cly (%Cly) g.24 1.1 .85
Wet Brightness 38.3 55.5 77.5-79.5 79.0-81.0
Permanganate No. 29.2 2.5-3.9 -— -
Hardwood 1 C Eq H H
*Throughput (BDT/day) - 303 - 151.5
Residence Time (hours) 3.6 3.8 1.2 1.2
DH 2.4 19.5 8.9 -
Temperature (9F) 194 148 104 -
Chemical Usage (lb/ton)
Clo 60 - -— -
NaOH -- 25.3 -- -
02 -- 8 - -
NaOCl - -— 79 -
Residual Cly (%Cly) g.23 - 1.1 2
Wet Brightness 34 54 79 79.5-89.5
Permanganate No. 11.4 2.9 -— -
Hardwood 2 C Eq H H P
*Throughput (BDT/day) -- 393 - -- 151.5
Residence Time (hours) g.6 @.8 1.5 1.5 1.5
pH 2.4 18.5 9.0 8.4 9.8
Temperature (°OF) 104 148 100 96 150
Chemical Usage (lb/ton)
Clo 60 -- -— - --
NaOH - 25.3 3.8 - -
0o - 8 - -—- --
NaOCl - - 70 - -
H20» -- -- -— -- 10
Residual Cly (%Cly) - - g.53 0.14  ©.35(H0)
Wet Brightness 34 54 75.7 -- 78.5-79.5
Permanganate No., 11.4 2.9 -= - -

*303 BDT through E, Stage, then split into two equal flows.



Treated
River Water Water
DE020801)
20 mgd
(DE020916)
Bleach Plant
7.6 mgd
Evaporator
(DE020802) drain
(DE020803) 0.6 mgd
Raw Water Treatment To Waste Treatment
1.6 - 2 mgd
(DE020921)
20.1 mgd
A
{DE020806) (DE020807)
Pulping Recovery Powerhouse
3.5-4 mgd 0.17 mgd
(DE0O208i8)
0.6 mgd
[ ]
(DE020811)
Paper machines
4.3 mgd

FIGURE III-3, Mill A Sewer System Schematic

The wastewater treatment system consists of primary clarifi-
cation and oxygen activated sludge (UNOX) with 8.4 hours aeration
time. All mill wastewaters go to the primary clarifier with no
bypass. Combined primary and secondary sludge are dewatered with
belt filter presses prior to landfill disposal. The noncontact
cooling water mixes with the secondary effluent prior to river
discharge. The wastewater treatment plant schematic is shown in
Figure III-4. Identification codes and flow rates at the time of
sampling are noted next to each sampling location. Typical
operating conditions and performance are shown in Tables III-2
and III-3. These data reflect average operating conditions for
both winter and summer months.



-9~

Cooling water
16.2 mgd

Primary Secondary
Claritier

Clarifier

UNOX
Activated (DE020922) ' River
(DE020921) Sludge 23.2 mgd
20.1 mgd {
Primary
Sludge
* > -9
(DE020920) Secondary Sludge
65 T/D (DE020820) 7.2 T/day-
Fly ash
*Oven dried

(DE020919)
20 T/D

Combined Sludge
(DE020920) +82.2 T/D

FIGURE I11I-4. Mill A Wastewater Treatment Plant Schematic

TABLE III-2

MILL A WASTEWATER TREATMENT PLANT OPERATING PARAMETERS

Parameter vValue
Flow (MGD) 21-25
Residence Time (days) . 3.5
Mixed Liquor Suspended Solids (mg/L) 3200
Return Sludge Recycle (%) 73

Aeration Horsepower (HP/million gallons) 33



-1¢-

TABLE III-3

MILL A WASTEWATER TREATMENT PLANT PERFORMANCE DATA

Parameter Winter
BODg Loading (lbs/day) 20,000
BODg Removal (%) 94
Suspended Solids Loading (lbs/day) 18,800
Suspended Solids Removal (%) 68

Primary Sludge Production (tons/day)
Consistency (%)

Waste Activated Sludge Production (tons/day)
Consistency (%)

Combined Dewatered
Sludge Production (dry tons/day) 59
Consistency (%) 37

*Oven dried basis

Summer

18,899
83
20,700
58
55%
unknown
7.2%
1.6

65
39



-11-

B. Mill B

Mill B is an integrated bleached kraft mill with a capacity
for 875 tons per day of miscellaneous papers plus 150 tons per
day of market pulp. Major paper products include bond, facial
tissue, toilet tissue, napkin tissue, freezer paper, toweling, and
newsprint. Two continuous digestors (Kamyr, Bauer) are used to
pulp both hardwoods and softwoods with a typical mix of 20% hardwood
and 80% softwood. The bleached/semi-bleached kraft pulp capacity
is 775 tons per day with an additional 300 tons per day of pulp
generated by refiner mechanical groundwood. The latter is used
primarily for the newsprint production.

The bleach plant consists of a single line with a CEHED
sequence; however, during the survey, the line was operated in a
CpEHHD sequence. The bleach plant is shown schematically in
Figure III-5. Sample identification codes and flow rates of both
pulp and washer filtrates are listed next to each sampling location.
Nominal operating conditions and chemical usages are listed in
Table III-4.

—®, —», r———b >/ ob
(86374612)
770 T/day
Alr Dried
P
(86374611 L L L
860 T/day C E H E D
Alr Dried
(8683748618) 86374617
.24 mgd .38 mgd
i f .y
(86374614)
1.67 mgd
(86374613) (86374615)
6.06 mgd 2.20 mgd

FIGURE II1I-5. Mill B Bleaching Line Schematic




-12-

TABLS III-4

MILL B BLEACH PLANT OPERATING CONDITIONS AND CHEMICAL USAGES

Bleaching Stage

Parameter C E H E D
Throughput (ADT/hours) 34.5 34.5 34.5 34.5 34.5
Residence Time (hours) g.23 .70 3.15 3.08 2.80
pH -- 10.2 9.1 -— 2.1
Temperature (OF) 192 150 159 150 159
Chemical Usage (lbs/ton)

Clsp 100 - - - -
NaOH - 58 - -- -
NaOCl (as available Clj) -~ -- 34 - --
clo, - -- - - 10
Residual Cly (1lbs/ton) 3.5 - Trace - Trace
Permanganate No. 19.8 4.5 - - -~
Brightness - -- 59 61 83

The power boiler at the mill uses both gas and o0il to produce
200,000 lbs/hour of steam. There is no significant contact of
residues from this operation with the mill general sewer.

Raw water to the mill is taken from a nearby river, treated
with filtration, and chlorinated prior to use in the mill,.
Approximately 40 MGD of treated water are used in the process.
Filter plant backwash from this process is returned to the river.
The general mill sewer is shown schematically in Figure III-6.
This figure provides identification codes and flow rates associated
with each sample location. These flow values represent measure-
ments or estimates where flow is not routinely monitored.

The wastewater treatment system consists of primary clarifi-
cation and a holding pond with 8 hours detention time. The pond
is followed by an activated sludge system with an additional
8 hours aeration time. The acid sewer from the bleach plant
bypasses primary treatment and is put directly into the holding
pond. Primary sludge is dewatered on a coil filter, while the
waste activated secondary -sludge is dewatered with a Winkle
press. Polymer 1is used as an aid in dewatering this sludge.
Primary sludge is landfilled on site while secondary sludge is
disposed off site. The wastewater treatment plant is shown
schematically in Figure 1III-7. Identification codes and flow
rates at the time of sampling are noted next to each sample
location. Typical operating conditions and performance during
both winter and summer months are shown in Tables III-5 and III-6.



-13-

TABLE III-5

MILL B WASTEWATER TREATMENT PLANT OPERATING PARAMETERS

Parameter Value
Flow (MGD) 40.8
Residence Time (days) 3.8-0.9
Mixed Liquor Suspended Solids (mg/L) 3100
Return Sludge Recycle (%) 97
Aeration Horsepower (HP/million gallons) 208

TABLE III-6

MILL B WASTEWATER TREATMENT PLANT PERFORMANCE DATA

Parameter Winter Summer
BODg Loading (lbs/day) 55,0600 55,000
BODg5 Removal (%) 93 94
Suspended Solids Loading (lbs/day) 98,000 98,000
Suspended Solids Removal (%) 88 88
Primary Sludge Production (tons/day) 40 40

Consistency (%) 17 17
Secondary Sludge Production (tons/day) 3 15

Consistency (%) 13 13



-14-

River Water

|

Treated Water

Corrosive Sewer

Backwash (86374601)
(86374602) 37.1 mgd Recaust
1.3 mgd Evaporators
To River
Refiner
#Process Sewer (833174637)
To Primary Treatment .1 mg
o 7y
Pulp #1, #2 Paper machine
« Artificial Sample of ‘ 2.2 mad)
untreated wastewater made Dryer (86374621) (2. ¢
by“:o;nlz‘ljnlgg thla:csesv:er 6.9 mgd #3, #4 Paper machine
w c ewer age -
Effluent 86374613). New y (82‘:957?"239) (4.7 mgd)
sample number is 86374644, - Brown Stock Effluent
C Stage effluent bypasses E Stage F‘ * (86374606)
primary. filtrate 10.8 mgd
(86374615)
2.2 mgd
< misc. pulp mill sewers
FIGURE III-6., Mill B Sewer System Schematic
Acid Sewer
(86374613)
6.06 mgd
Primary
Clarifier
31.3 mgd H:::l:g Aeratlon Effluent
—_——P 9! Pond |
or (86374646)
36.6 mgd
Primary Sludge T <
(86374641)
35 T/day
Bone Dried Secondary
Clariflers
T (86374646)

v

Secondary Sludge
(86374642)x
17 T/day

*(86374643 with polymer) Bone Driled

FIGURE III-7.

Landfill Leachate
not added to
waste treatment

Mill B Wastewater Treatment Plant Schematic



~15-
C. Mill C

Mill C is an integrated bleached kraft mill with a capacity
for 1178 tons per day of printing and writing papers. Products
include business form paper, carbonless copy paper, cover paper,
and tablet grade paper. Eight batch digestors are used to pulp
2299 tons per day of hardwood chips. Pulping capacity exists for
1003 tons per day of bleached kraft, although current production
is 804 tons per day.

The brownstock pulp is bleached with a single C/DE,D sequence.
The bleach plant is shown schematically in Figure III-8. Sample
identification codes and flow rates are noted next to each sampling
location. Nominal operating conditions and chemical usages are
listed in Table III-7.

__’ _____'/\T_
(DE026003)
7568 Air Dried
T Tons/day
> N
———P
(DE026002)
1004 Alr Dried v L ¢
Tons/day
(DE026004) (DE026006) (DE026006)
2.96 mgd 4.9 mgd- 6.03 mgd-

» Normaily no discharge

FIGURE III-8, Mill C Bleaching Line Schematic




-16-

TABLE III-7

MILL C BLEACH PLANT NOMINAL OPERATING CONDITIONS AND CHEMICAL USAGES

Bleaching Stage

Parameter C/D Eqo D
Throughput (ADT/day) 1909 - -
Residence Time (hours) g.3 3.62 4.5
pH 1.7 11.5 4.0
Temperature (OF) 132 179 170
Chemical Usage (lbs/ton)

Cl, 60 - --
Cl09 5 - 18
02 -— 12.5 -
NaOH -— 29 -
Other (S03) -~ - 59
Residual Clj Trace -— --
Brightness -= 47 >88

Four power boilers are used to produce 1.3 million lbs of
steam/hour. Three burn coal while the fourth burns wood wastes
(809 tons per day). Fly ash from the three coal boilers is
collected by electrostatic precipitators while ash from the wood
waste boiler is collected by a wet scrubber. All ash including
bottom ash is landfilled. Wastewater 1is used to convey some of
these ashes and is then sewered.

Raw water to the mill is supplied from two sources including
river water and wells. Porticns of the total (39 MGD) receive
treatment with either sand filtration or lime softening prior to
use in specific parts of the mill. Residues from both processes
are sewered. The general mill sewer system is shown schematically
in Figure III-9. Identification codes and flow rates for each
sample location are provided.



-17-

OIjrwayods welshs AdMIS O TTINW

"6-I1II JANDIA

(PBw 0'L) uep 10014

us|d yosuelg
zZuii'or "9ON Wd PIO ‘eBuioig
".Illl'lll
Ylm ejdwus suo b3 ¥oojsumolg
olu) peuIquoD a
81192030 + <
o (pBuwg-0)
- > .
pbw £'0 ebpnig N sJojsebiq (pbw 9°0)
BUjUe} OGS 10IBM M .W Buiieod :..z
Z'ON (1018203Q) sl E Jjeysem Jweysn Z'ON pus L'ON
— ————
;12 fuw ¢
| i3 (pBuw £°0)
z :orwwowav“-
. 9
< r (pBuw 0°1) 1
11182030 >
diM OL JAPBUl 8°1) Nd ZL'ON
T £10qQnJ3g Ul IeRY — N
HE danis e » w(PBw £°0) Wd LI'ON Bﬁﬁwhﬂl
bw @ gfe - . . »
sjuon 1 m.. e:om w &2 (PBW 10) «POW 1't) Wd %, oN “:.Nv ..__w..hw
puw juenij)3 €|« juv|d disned (pBuw) 9°
ueid yaee|g pBw O’} ° m [ peisieme ieydg 109
(¥4492030) 1usid Yoeelg 3le AusimeN
ysy wojjog
|80 ped|NIS 10qqnIdg
Juv|d 1914 10}vioduag | (£009203Q) huo-__ub>m v%%.ﬁ
BpNIS SM +'ON (B 0'9)
oo 08 (9029203Q)
{41009203Q) J019Mm Aum—.ww..v..moom

<«

J0A|Y Pejvel)

Jelem muy



-18-

The wastewater treatment system consists of primary clarifi-
cation followed by a 1l@-acre aerated stabilization basin (ASB) and
a 7-acre activated sludge (AST) system. Excess solids from the
two secondary clarifiers are returned to both the primary clarifier
and the sludge thickener. Thickened secondary sludge and primary
sludge are combined prior to dewatering. Dewatered solids are
utilized commercially and/or sent to a landfill. ©Nearly 2 MGD of
the secondary effluent is recycled back into the mill and used in
the woodwaste boiler scrubber. The remaining portion is discharged
to a river.

The wastewater treatment plant is shown schematically in
Figure III-10. Identification codes and flow rates at the time
of sampling are noted next to each sample location. Typical
operating conditions and performance are shown in Tables III-8
and I1II-9. These data reflect average operating conditions for
both winter and summer months,.

2 mgd
Recycle

ﬁ

[

Secondary
Clariflers

Primary
Clarifler

(DE026012)
(30 mgd)

ASB | AST —o—»
Final

y y Effluent
(DE026013
‘ (28 mgd)

Sludge
Thickener

(DEO26011)
Combined Dewatered

Sludge (800 Tons/day @ 27% Sollds)

FIGURE III-10. Mill C Was*tewater Treatment Plant Schematic




-19-

TABLE III-8

MILL C WASTEWATER TREATMENT PLANT OPERATING PARAMETERS

Parameter Value
Flow (MGD) 28
Residence Time (days) 1.5
Mixed Liquor Suspended Solids (mg/L) 2400
Return Sludge Recycle (%) 5@
Aeration Horsepower (HP/million gallons) 38

TABLE III-9

MILL C WASTEWATER TREATMENT PLANT PERFORMANCE DATA

Parameter
BODg5 Loading (lbs/day) 100,000-159,000
BODg Removal (%) 97
Suspended Solids Loading (1lbs/day) 499,000
Susvended Solids Removal (%) 96
Primary Sludge Production (wet tons/day) 2500
Consistency (%) 8
Waste Activated Sludge Production (tons/day) 5800
Consistency (%) a.6
Combined Dewatered Sludge
Production (wet tons/day) 800
Consistency (%) 27%

No significant differences between winter and summer operations.



-20~

D. Mill D

Mill D is an integrated bleached kraft mill with a capacity
for 1105 tons per day of paper products. Major products are
newsprint and telephone directory paper. Six batch digestors are
used to pulp softwood chips. Pulping capacity exists for 460
tons per day bleached kraft (425 tons per day unbleached kraft).
In additional there is capacity for 830 tons per day groundwood
production.

The bleach plant consists of two lines, each utilizing a CEH
sequence. The bleach plant is shown schematically in Figure
II1-11. Sample identification codes and flow rates of hoth pulp
and washer filtrates are listed next to each sampling location.
Nominal operating conditions and chemical usages are listed in
Table III-1@d. The relatively high hypochlorite use in the B bleach
line hypochlorite stage is related to high caustic carryover from
an undersized E-stage washer. Chlorine use on the B bleach line
was computed from tank car inventories.

A Side 260 Tons/day
—_— (DF24410)

.
v
A 4
<
A 4

«+{DF024409) 4 F v A

i(DF0244‘l2) i-(DF024413) i (DF024414)
1.42 mgd 1.42 mgd

. ?ﬁ _’/\. >
B Side J _ (DF024411)

A
Y

120 Tons/day

l' v{k :

C E H

—— J ' 1 .
««(DF24409)

(DF024418)

DF024416) i-(DFO24413)
0.92 mgd

0.96 mgd

« Combined Caustic Sewer 2.72 mqd
<= Combined brownstock pulp 423 air dried Tons/day

FIGURE III-11. Mill D Bleaching Line Schematics




21~

TABLE III-10

MILL D BLEACH PLANT OPERATING CONDITIONS AND CHEMICAL fSAGES

SOFTWOOD LINE A Bleaching Stage
Parameter C E H
Throughput (dry tons/hour) 13.3 13.3 13.3
Residence Time (hours) g.91 g.30 1.16
pH 2.3 19.5 8.5

Temperature (OF) - —-— -
Chemical Usage (lbs/ton)

Clop 67.1 ] @
NaOH g 46 )
NaOCl 4] g 90
Monoethanolamine .25 "] g.14
Residual Cly 2.0 - 14.9
Semi-bleached Brightness -- -- 59
SOFTWOOD LINE B Bleaching Stage
Parameter C E H
Throughput (dry tons/hour) 5.8 5.8 5.8
Residence Time (hours) 2.9 d.5 2.5
pH
Temperature (©OF) - - -
Chemical Usage (1lbs/ton)
Clp 76.5 ) g
NaOH g 53 )
NaOCl ] 1) 227
Monoethanolamine - ] 9.39
Residual Clj 4.0 - 9.9
Semi-bleached Brightness -— - 59

NOTE: Brownstock pulp permanganate number for
both bleach lines is typically 24.5.



-22-

Power boilers at the mill burn gas and approximately 600 tons
per day of bark to produce 550,009 lbs per hour of steam. Black
liquor is burned in a recovery boiler. Fly ash from the bark
boiler is collected with a mnechanical dust collector and a wet
scrubber. Both fly ash and bottom ash are landfilled. The
scrubber water is sewered.

Raw water to the mill is taken from a nearby lake and from
wells. Water from both sources is chlorinated prior to use in
the mill. Approximately 22 MGD are used in the process. The
general mill sewer is shown in Figure III-12. This figure provides
identification codes and flow rates associated with each sample
location. These flow values represent measurements or estimates
where flow is not routinely monitored.

(DF024401)
No. Entry
aw Water
10.2 mgd
(DF024402)
10.2 mgd Bleach Plant H Stage
e (DF024414)
(DF024403) A Side Acid 1.42 mgd
So. Entry 1.7 mgd Pulp Mill {SFoza412) 1.42 mod
o.
Raw Water Brownstock 2.8 mgd H Stage
11.7 mgd (DF024418)
L(EDF024501) 1_2 Side Acid 0.92 mgd
roundwood
Paper Machines DF024415) 0.96 mgd
9.60 mgd
Dregs, Cld Caust Caustic Sewer
l :'(DFOZMOG) 07 mgd  |\(DF024413) 2.722 mgd
v 4 *—
1(0"'024406) I } 1o Waste Treatment
Evap. Sewer (DF024511) 18.86 mgc¢
‘——.——-
Lime Kiln 0.1 mgd (DF024618) |Woodyard
—_—p 0.06 mgd 0.6 mgd
Sewer Boller Sewer
0.056 mgd . Recovery
Botler Sewer

0.1 mgd

FIGURE III-12. Mill D General Mill Sewer Schematic




-23-~

The wastewater treatment system consists of primary clarifi-
cation followed by activated sludge with 2 to 3 hours detention
time. A dissolved air flotation system 1is used to control
suspended solids prior to the secondary clarifiers. Waste solids
are returned to the lagoon. Waste activated sludge is returned
to the primary clarifier. The combined sludge is dewatered and
sent to landfill for disposal. Chlorine (100@ 1lbs/day) is
regularly used to control secondary sludge bulking. The waste
treatment plant is shown schematically in Figure III-13. Identi-
fication codes and flow rates at the time of sampling are noted
next to each sample location. Typical operating conditions and
per formance during both winter and summer months are shown in
Tables III-11 and IT1I-12.

Sludge Recycle
10 mgd & 0.6% Solids

Primary
Clarltiers

Secondary
Claritlers

Dissolved
Alr Flotatlon

Actlvated
Sludge

(DF024511)
18.85 mgd

(DF024512)
18.49 mgd

Sollds Recycle
Wasted Sludge

Primary Sludge

(DF024614) (DF024516)
0.45 mgd 0.4 mgd
e 3% ® 0.6%
(DF024519)
Dewatered after Chlorination
Sludge
(DF024513)

FIGURE IITI-13. Mill D Wastewater Treatment Plant Schematic




-24-

TABLE III-11

MILL D WASTEWATER TREATMENT PLANT OPERATING PARAMETERS

Parameter Value
Flow (MGD) 20
Residence Time (days) 3.75
Mixed Liquor Suspended Solids (mg/L) 1290-1500
Sludge Age 2-2.5 days
Return Sludge Recycle (%) 50
Aeration Horsepower (HP/million gallons) 30
Primary Sludge Production (gal/day) 602,000
Consistency (%) 2~-2.5
Waste Activated Sludge Prcduction (gal/day) 400,000
Consistency (%) 3.50

TABLE III-12

MILL D WASTEWATER TREATMENT PLANT PERFORMANCE DATA

Parameter Winter Summer

BODg Loading (lbs/day) 15,000-30,200 15,000-398,0909

BODs Removal (%) 85-90 9¢9-93

Suspended Solids Loading (lbs/day) 100,000-200,000 100,0090-200,90¢

Suspended Solids Removal (%) 903 -98 95-99

Combined Dewatered

Dry Sludge Production (tons/day) 50-100 50-109
Consistency (%) 15-18 15-18



-25-

E. Mill E

Mill E is an integrated bleached kraft mill with a capacity
for 1330 tons per day of miscellaneous papers. Major products
include bond, business form paper, carbonizing, envelope, ledger,
offset paper, coated publication paper, and tablet. Two continuous
Kamyr digestors are used to pulp both hardwood and softwood chips
with a typical mix of 30% hardwood and 78% softwood. The kraft
pulp capacity is 1208 tons per day with an additional 130 tons
per day groundwood production.

The bleach plant consists of two lines both with a CpEgH/D
sequence. One of the lines alternately bleaches hardwood and
softwood pulp. The bleach plant is shown schematically in Figure
I11-14. Sample identification codes and flow rates of both pulp and
washer filtrates are 1listed next to each sampling 1location.
Nominal operating conditions and chemical usages are listed in

Table III-13.

A Side ‘ ‘ /J
——p ——— P
K Y-\ {(RG186366)
600 Dry Tons/Day

o Eo H/D

——>
(RG186364) 7y . 'y
RG186369) 3me1asa7o) RG186371)
3 mgd 1.8 mgd 1.0 mgd
B Side
¥ N\ —> > x—o>
{RG186367)

600 Dry Tons/Day

CD Eo H/D

——Ph
(RG186366) A 4 \ 4

RG186372) (RG186373) RG186374)
1.1 mgd 1.6 mgd 0.76 mgd

FIGURE III-14. Mill E Bleaching Line Schematics




~26-

TABLE III-13

MILL K BLEACH PLANT OPERATING CONDITIONS AND CHEMICAL USAGES

Parameter Bleaching Stage
LINE A - SOFTWOOD Cp Eq H D
Throughput (tons/hours) 25 25 25 25
Residence Time (hours) #.67 1.7 #.20 1.5-2.0
pH 1.8 19.7 9.4 6.7
Temperature (OF) 110 169 185 189
Chemical Usage (lbs/ton)
Clop 129 - -— -
Cl0; 3.3 - -- 11.17
NaOH - 81 2.65 2.71
02 -- 7.85 - -
NaoOCl - 2.97 17.2 -
Residual Cly (gm/L) d.019 - .9 g.06
Brightness -- -~ §6.3 84.2
LINE B - HARDWOOD Cp Eq H D
Throughput (tons/hours) 25 25 25 25
Residence Time (hours) #.33 1.50 3.20 1.5-2.0
pH 1.80 11.2 19.1 7.0
Temperature (OF) 130 155 185 189
Chemical Usage (lbs/ton)
Cl,y 8G.4 - - —--
C10, 2.93 - ~- 14.9
NaOH - 116.5 @.35 4,05
op) - 4.7 - -
NaOC1l - - 24.6 -
Residual Cly (gm/L) 9.022 - 9.9 2.9
Brightness - -— 64.5 85.8
LINE B - SOFTWOOD Cp Eq H D
Throughput (tons/hours) 21 21 21 21
Residence Time (hours) #.33 1.50 7.20 1.5-2.9
pH 1.89 11.2 1.1 7.9
Temperature (OF) 139 155 185 180
Chemical Usage (lbs/ton)
Clop 80.4 - - -—
Cl1l09 2.83 - - 14.9
NaOH - 116.5 @.35 4.05
02 - 4.7 - -—
NaOC1l - - 24.6 -

Residual Cly (gm/L) g.022 - g.9 #.09
Brightness - -- 66.1 84.8



-27-~

The power boiler at the mill burns oil and approximately 250
bone dry tons per day of bark to produce 1.1 million pounds of
steam per hour., Both bottom and fly ash are sewered directly.

Raw water to the mill is taken from a nearby river, treated
with alum flocculation, sand filtration, and chlorination prior to
use in the mill. Residues from the alum flocculation are sewered.
Approximately 38 MGD of treated water are used in the process.
The general mill sewer is shown schematically in Figure III-15.
This figure also provides identification codes and flow rates
associated with each sample location., These flow values represent
measurements or estimates when flow is not routinely monitored.

River Treated Water
—— o—»(RQ1-86366)
Water 34.6 mgd
(RQ1-86355)
38 mgd
A-B Side Combined Otis Mill
Water General aper Machines (RG1-86380)
T Sewer (R@1-86379) 2.6 mgd
reatment|  (RG1-86361)
Purge 4.2 mgd
0.9 mgd
—eo—>» Jo WTP
I (RG1-86386)
A-B Side Recaust, A Side Eo (R@1-86370) 37 mgd
Evap, Power B Side Eo (RG1-86373)
{RGQ1-86362) A Side D (RQ1-86371)
2.6 mgd B Side D (RG1-86374)

FIGURE III-15. Mill E Sewer System Schematic




-28-

The wastewater treatment system consists of primary clarifi-
cation followed by an activated sludge system with 1.1 day
aeration time. The acid sewer bypasses primary treatment and is
put directly into the aeration 1lagoon. Secondary sludge is
gravity thickened prior to dewatering with the primary sludge on
sludge presses. Overflow from the gravity thickener is recycled
to the primary clarifier.

The wastewater treatment plant is shown schematically in Figure
II1-16. Identification codes and flow rates at the time of sampling
are noted next to each sample location. Typical operating condi-
tions and performance during both winter and summer months are
shown in Tables III-14 and III-1l5.

TABLE T11I-14

MILL E WASTEWATER TREATVMENT PLANT OPERATING PARAMETERS

Parameter Value
Flow (MGD) 490
Residence Time (days) 1.2
Mixed Liquor Suspended Solids (mg/L) 1300-1400
Return Sludge Recycle (%) 53
Aeration Horsepower (HP/million gallons) 44

TABLE III-15

MILL E WASTEWATER TREATMENT PLANT PERFORMANCE DATA

Parameter

BODg Loading (lbs/day) 80,000-120,000
BOD5 Removal (%) 93-94
Suspended Solids Loading (lbs/day) 430,000
Suspended Solids Removal (%) 93-95
Secondary Sludge Production (dry tons/day) 35

Combined Sludge Production (dry tons/day) 200



-29-

Combined
Acld Sewer
(RQ1-86368)
4,03 mgd
-9-
Effluent
To River
Influent Primary . .ecovﬂ.r
¢ PlClaritier agoons Clarltier
(RA1-863s8e) (RG1-86388)
mo 41 mgd
N Sludge Studge
Press hickener

FIGURE III-16.

(RQ1-86397)
0.43 mgd

(RG1-86387)
90 Dry Tons/Day

Mill E Wastewater Treatment Plant Schematic



~30-

Iv. FIELD PROGRAM

The field program for this study was conducted according to
the schedule shown below:

Mill A June 24-25, 1986
Mill B September 8-10, 1986
Mill C October 15-18, 1986
Mill D December 2-3, 1986
Mill E January 13-15, 1987

In addition, preliminary grab samples were collected from Mill A
in March 1986 for analytical methods development and prescreening
of selected samples including wood chips, unbleached and bleached
pulps, selected untreated wastewaters, paper machine additives,
wastewater sludges, and treated process wastewater effluents.

A. Sampling Plan

The study design called for sampling all mill inputs thought
to be significant; intermediate process materials and untreated
process wastewaters; and mill exports including bleached pulps,
wastewater sludges, and treated process wastewater effluents.
Table IV-1 presents the detailec sampling plan for Mill A. Similar
plans were developed for each mill after site reconnaissance
visits to review process water treatment systems, process opera-
tions, sewerage systems, and wastewater treatment systems.

Based upon the results of the reconnaissance visits, specific
sampling locations were selected to determine mass flow rates of
process waters, wastewaters, and process materials. The sampling
plans were reviewed in detail by USEPA, NCASI, and mill personnel
prior to implementation. Arrangements were made to acquire pulp
mill, bleach plant, and wastewater treatment system operating
logs during each sampling survey. Note that primary flow moni-
toring devices have not been installed on most internal plant
process wastewater streams. Accordingly, crude measurements or
best engineering estimates of flow were developed for these
streams. This is particularly common for the individual bleach
plant pulp washing stages between chemical applications. Mass
flow rates of pulps and final treated process wastewater effluents
were generally determined with primary monitoring devices and are
considered to be more accurate. Also, the determination of
chemical applications in the ©»bleach plants from the operating
logs was found to e difficult due to differences in reporting,
solution strength measurement methods, and mill-specific data
recording procedures.



SAMPLE
NUMBER

-31-

TABLE IV-1

MILL A - DETAILED SAMPLING PLAN

SAMPLE DESCRIPTION

DE@20801
DE@20802
DE@208¢3
DEQ20804
DE@208¢5

DEJ2080d6

DE@20837
DE020808

DE220901
DEQ23902
DE@20903
DE@27904
DE@20905

DE@20906
DE@239a7
DEG29908

DE@20@909
DEG2@910
DE@20911
DE@2¢912
DE@2¢913
DE@20914
DE@G20915
DE@298039
DE@20816

A. Background Samples

Treated River Water

Water Treatment Precip. Sludge
Water Treatment Sandfilter Sludge
Softwood Chips

Hardwood Chips

B. Pulping Process

Combined Pulping & Recaust WWs

C. Chemical Recovery Plant

Combined Process Wastewater
Lime Mud

D. Bleach Plant

Unbleached Softwood Pulp
Bleached Softwood Pulp
Unbleached Hardwood Pulp
Hypo Hardwood Pulp
Peroxide Hardwood Pulp

Softwood Bleach Line
5-1 Washer, C Stage
S-2 Washer, Ey Stage
S-3 Washer, H Stage

Hardwood Bleach Lines

K-6 Washer, C Stage

K-4 Washer, E, Stage (Hypo line)
K-5 Washer, H Stage (Hypo line)
K-2 Washer, E, Stage (Per line)
K-3 Washer, H Stage (Per Line)
K-1 Washer, H Stage (Per Line)
Conbined Process Wastewater
Hypo Solution

Caustic Solution

SAMPLE
NUMBER

SAMPLE DESCRIPTION

DE@20811
DE2203812
DE@20813
DE@20814
DE@2¢916
DE@2@917
DE@20815
DE@20816
DE@20@817
DE@20822
DE@292823
DEJ21001
DE@2103@2

DE@20818
DE@20918
DE@20919
DE@20819
DE(020820
DE@203920
DE@20921
DE@20922
DEQ20821

DE@20923
DE@20824

E. Paper Machines

Combined Process WW Process Additives

Alum

Clay-1

Clay-2

Dye-1

Dye-2

Resin Size Bmulsion
High Brightness Filter
Slimicide

Soda Ash

Sodium Thiosulfate
White Water - Clean
White Water - Dirty

F. Utilities, Wastewater Treatment

Powerhouse Wastewater

Bottom Ash

Fly Ash

WWTP Primary Sludge

WWTP Secondary Sludge

WWTP Composite Sludge
Combined Untreated Wastewater
Final Wastewater Effluent
Landfill Leachate

G. Other

Sludge - not from Mill A
Thiosulfate & H3SO4 Reagent Blank



-32-

The sampling plan for each mill called for 24-hour composite
sampling of mill inputs, intermediates, and exports, except for
paper machine additives (alum, clays, dyes, slimicides) and, for
some mills, power boiler ashes and landfill leachates. Discrete
grab samples of those materials were collected during or imme-
diately after the 24-hour sampling period. At most wills where
multiple dyes are used, samples were collected of at least two
dyes used at the time of the survey and of one or two dyes most
heavily used throughout the prior year. For four of the mills,
final process wastewater effluent sampling was delayed to account
for the estimated time-of-travel or residence time of the
wastewater through the respective wastewater treatment systems.
Mill-specific field sampling is described in Section 1V.C.

B. Sample Collection, Sample Handling, and Sample Custody

Attachment B presents the field protocols followed for the
five-mill study. Precleaned sample collection devices and sample
containers (one gallon or one quart glass bottles) were used
throughout the study. The cleaning procedures are outlined in
Attachment B. For liquid samples (treated process water, untreated
and treated wastewaters, liquid or slurry sludges, and dilute
process additive solutions) one gallon samples were collected.
For solids and semi-solids (wood chips, clays, dewatered sludges,